
6

BUNN® 
OL,RL 

OT,RT
HOUSINGS & PANELS (Model RL)

P1649.40

2

24

1

3

4

5

6

10

11

7

8

9

12

6

14

15

13

11

11

16

6

17

24         21

22         23

20

19

18

10785.1 062012



ITEM PART NO. QTY. DESCRIPTION

7
* Indicates the part number listed is for reference only. See DESCRIPTION for possible service replacement.

HOUSINGS & PANELS (Model RL)

 1 03811.1000 1 Cover w/Decals (Includes items 2 thru 4 & 24) 
  01371.0000 3  Screw, RND SLTD #8-32 x 4.0" 
  01516.0000 3  Washer, Nylon Retaining

 2 01189.0000 1 Lid 
  01377.0000 1  Screw, FLH SLTD #8-32 x .75" 
  00912.0000 1  Fastener, "J" Type #8-32

 3 32424.0000 1 Schematic, Electrical

 4 00803.0000 1 Decal, Decorative Stripe

 5 00462.0001 1 Plug

 6 00917.0000 7 Fastener, "J" Type #8-32

 7 05103.1000 1 Hood w/Decals (Includes items 5 thru 11) 
  01331.0000 2  Screw, RND SLTD #10-32 x .50" (Early models) 
  00971.0000 4  Nut, KEPS  #10-32

 8 00875.0000 1 Decal, BUNN-0-MATIC

 9 00658.0000 1 Decal, WARNING DECANTER/FUNNEL

 10 - - - - - - - - 1 Gasket, U-Channel 3.50" (Order item 25)

 11 12364.0000 4 Decal, Caution - Warmers are Hot

 12 00606.0000 1 Bushing

 13 05092.1000 1 Housing w/Decal (Includes items 6,11,12 and 14) 
  05092.0000 1 Housing (Models RLA only)

 14 00688.0000 1 Decal, HIGH HEAT (Models with High Heat Warmer)

 15 05016.0000 1 Bracket, Right 
  05017.0000 1 Bracket, Left 
  02310.0000 2  Screw, Truss Head #10-32 x .50" 
  00971.0000 2  Nut, KEPS #10-32 
  01331.0000 2  Screw, RND SLTD #10-32 x .50" 
  01512.0000 2  Lockwasher, External-tooth #10

 16 05101.0000 1 Chassis 
  01311.0000 6  Screw, Truss Head #8-32 x .25" 
  00978.0000 6  Fastener, Flat Type #8-32

 17 05005.0000 1 Drip Tray 
  01315.0000 2  Screw, Truss Head #8-32 x .375"

 18 00754.0001 4 Foot/Locator

 19 00751.0000 4 Spring

 20 00752.0000 4 Cover

 21 22351.1000 1 Panel w/Decals (Includes item 22 - 24) 
  01320.0000 2  Screw, RND SLTD #8-32 x 1.0" 
  01516.0000 2  Washer, Nylon Retainer

 22 00831.0000 1 Decal, WARNING ELECTRICAL

 23 00656.0000 1 Decal, COMPLIANCE TO PLUMBING CODE

 24 37881.0000 2 Decal, No Serviceable Parts

 25 02434.1000 - Gasket, U-Channel 18.0" (Use as required)

10785.1 062012

Also available,
Foot Kit 01175.0000
(Includes 1 ea of 18-20)


